12/87/2085 15:28 ANNE CAMPBELL PAGE ©1/12

Ju 02 03 10:37a Murray, Inc. 6 P-2

REPAIR PARTS MANUAL

36" - 11 H.P. RIDING MOWER ’
MODEL 3560-0380

ONE YEAR LIMITED WARRANTY
For ona {1} year from date of purchase by the first consumer for residantial use (thirty (30) days com-
mercial use), NOMA Quidoar Products Incorpotated wakrands thal # will replave fres of charge, includ-
ing labor, any eriginal part of any NOMA Outdoor Products Incorporatad product found 1o be defective
by any autharized Sarvice Daaler of the factory, except the battery which is warrantad for ninety (90)
dayz from date of purchasza.
This warranty doss not cover angine, transmission, iransaxle or djfferential {these items are coverad

by their manufacturar's own warranty). This warranty dosos nat cover parts that have failed due to
normal wear or pans that have falled subject 10 misuse or abuse. Transportation of the unit of part to

and from an authorized Service Daaler or factory ls the respansibility of the owner.
A stap by step explanation as to what procadure should be followed for this Warrarty ia: ‘
1.¥ a part bacomas defective, conlact the store whare the unit was purchased for the nams and
address of the authorized Service Dexaler nearest to you.
2,1 you Gannt Ivgale an authorized Service Dealar, write Service Department of NOMA Quidoor
Products Incorparated for the name and address of the authorived Sarvics Dealat in your area or
call the Servica Depariment at 1-901-422-15690. .
3.Return the defsctive praduct, alang with proof of purchase 1o such authorized Service Dealer for
raplacement of any defactive part where covered by this warranty.
Thare ia na ather exprass warranfy. Implied warranties, including those of marshantability and fitness
for a particular purpose are limited to one (1) year from date of purchase. Liability for incidental or con-
gequentlal damages are excluded,
Soma states do rot allow limitatiore on how long an implied warranty lasts, so the above limitation may
nat apply to you. Some states do not allow the exclusion of incidental or consaquential damages, so the
abova exclusion may not apply to you. This warranty gives you specific lagal fights, and you may have
othar rights which vary from state to stata.

NOMA Quidoor Products Incorporatad Caller 8000 Jackson, TN 38308-8000

e

UNIT PARTS AND SERVICE

Thia manual eontaing ipstructions for safsty, assembly and maintenance, Read this manual carefully and com-
plately so that you will know praper assembly, use and care of your unit. Also fill In and mall tha registration card
packed with the unit. For service other than coverad in this manual, contact an authorized service dealer, A
nationwide parts and service organization has been establishad % provide locally available parts and sarvice, A
list of authorized parts distributors bas been included in this manual, Whan ordering repair parts, always give the
following information: 1. The Part Nama; 2. The Part Number; 3, The Quantity desired; 4. The Full (eight digit)
Model Number of the unit, The model number will be found on & plate attached 1o the unit.

A AN
T

\
N

Look for this symbol. A It means - ATTENTION! BECOME ALERT! A HAZARD
TO OPERATOR, BYSTANDER, PROPERTY OR EQUIPMENT MAY EXIST.

NOMA Outdoor Products Incorporated
Caller 8000
Part No. 807530 Jackson, TN 38308-8000

2789

Privo §2.00 Printed In US.A.



12/87/2085 15:28

Jurn 02 03 10:37a

Murray, Inc.

ANNE CAMPBELL.

p.d

A

OPERATIONAL PRECAUTIONS
THESE INSTRUCTIONS ARE FOR YOUR PROTECTION, PLEASE READ THEM CAREFULLY.

A

10,

11

3

12.

13.

14.

15,

16.

Kriow tha controls and how 1o stop quickly. READ
THIS OPERATOR’S MANUAL and instructions fur-
nished with attachmants.

Waar safety glasses or eye shisids when assemhbling

or aparating riding mower.

Do not allow childran to operale the machine. Do not

allow aduits 1o operate It without proper instruction,

Do not earry pagsengere. Do hot maw when children

and others are around. Disengage power lo

hlades(s) ar attachment(s) and stop the engine while
athare ara Int the vieinity of the mower.

Battery fluid (olactrolyte) Is an ACID and Is ex-

iremealy dangerous. Do not smoke while servieing

the battory. Da not servica tha battery near a opon
flarne or spark,

Handle gasaline with care, it Is highly flammabie,

A. Use approved gusoling container.

B. Nevar ramave the fuel cap of, or add gasoline to,
a running or hot engine, or an engine that has
not been allowed to cool for several minutes
after running. Never fill the tank indoors and
always clean up spilled fuel immadiately.

C. Do not smoke while filling fu2l tank.

D. Do not run the englne Indoors. Open doors if
engine must be run in garage. Exhaust fumes
contain CARBON MONUXIDE, an ODORLESS
and DEADLY GAS.

Check fual supply befare each use allawing space

for axpansion as¥ha heat of the engine and/ ar sun

can causa gasollne to expand.

Do naot operate mower when barafooted. Always

wear substantial footwear, preferably atesltoad

shoes. Do not wear Iooge fiiting clothing that could
get caught in moving paris.

Clear the work area of objects {wire, rocks, etc)

which might be picked up and thrown. Check afl

contrals for proper function.

Disengage all attachment clutches, shift to neutral,

and set parking brake before atternpting to star the

engine (motor). When starting engine aquipped with

a puit starter, stand firm and make sure your feal are

wall away fram the blade(s).

Disengage powar to hlade(s) or other attachmenis(s)

and siop the engine {motor) before leaving the

oip:jarator’s pasition. Always dismount from the [eft
sida.

Disengage power to blade(s) ar other attachment(s)

and stop the engline (matar) before making any re-

pairs of adlustments.

Disengage power to blade(s) or other attachment(s)

whan transporing or not n use.

Take all passible precautiona when leaving the ve-

hicle unattended, such as disengaging power o

blade(s) wr attachment(s), lower tha attachment(s),

sotting the parking brake, stopping the engina {ma-
tor), and removing tha key.

Do not stap or start suddenly when gaing uphill or

downhill, Mow up and down the face of stesp sjopes;

never across tha face.

Reduce speed and exerclse extreme cautjon on

slopes and in sharp turns ta prevant Hipping ar lass

ol eontrof, Be especlally cautious when changing

direction on slapes,

17,

18,

19

20,
21.

22,

23.

24,

26,

26.

27.

2e.

29

30.

Stay alert for holes, rocks, and rools in the terraln

and other hidden hazards. Keep away from drop-aff,

Naver operate your riding mower on wet or slippery

grass or at a spead which could cause a skid, Exer-

cisa care when mowing areund a fixed obfect to pre-
vent the blade(s) from striking it. Never delibarately
run over any foreign object.

Always disengage blade control lever before at-

tempting o remave the mower from a hole or other

obstruction.

Use t|':are when pulling Ivads ar using heavy equips

ment.

A, Usn only approved drawbat hileh paints.

B. Limit Inads to thaas that you ean =afaly control.

C. Do not turn sharply. Usa cara when backing.

D. Usa counterwelghi(s), wheal weights or tira
chalns when suggested In altaohmont{s) In-
structions, ,

Watceh for trafilc when crossing or near roadways.
When using attachmant(s}, never direct discharge of
material toward bystanders nor aflow anyona near
the vehicle white in opearation.
Kesp the vehicle and attachmants th good aperating
condition, and keep safety davicas in place and in
working condition.
Keep gll nuts, bolls, and screws tight to be sute the
equipment is in safe working sondition,
Never store the equipmant with gasoline In the tank
Inside a building whore fumes may reach an opan
flame or spark. Allow the engina to cool befara stor-
ing In any anclasure.
To reduce fire hazard, keep the engine frae of grass,
leaves or excesslve grease,
The vehicle and attachmanta should be stopped and
inspectad for damage afier sirlking a foreign object,
and the damage should be tepairad bafore restarting
and aperating the equipment.
Do not change the engine govarnor settings or over-
spead angine.
Whsn uging tha vahiels with mower, pracesd a= {ol-
Iows:
A. Mow only In daylight or in good artificlal light.
B. Never muke a culling height adjustment while
the engina (motor) is running if the operatar
must dismount je do so,
Shut the engine (motar) off whan removing the
grass catcher or unclogying chute.
Check the blade mounting bolts for proper tight-
ness at srequent Intervals.
Under normal usage, the grass catcher bag material
is subject to detarioration and wear. Check the bag
fraquently for deterioralion and wear and replice
worp bags. Check thal replacement bags comply
with the original manufacturer's recommendations
or speciticalions.

Disengage power 1o mower hefore backing up. Do

not mow in reversae unfass abhsolutely necessary and

then only after careinl obsarvation of tha entira area
beahind the mower,

C.

D.

PAGE B2/12



12/7/2@@5 15:28 ANNE CAMPBELL PAGE ©3/12

Jun 02 03 10:37a Murray, Inc. p.4

OWNER'S INFORMATION

Reuuid the following information about your uait ao that yaur will be able to previde it in case of loss or theft.

NMODEL NUMBER: D L__] DD - D E:l DD (Enter complots B digh numbsr from model plate en unlt)

PURCHASE DATE: —— f —— / —— CCDENO.: SERIAL NO.:
DEALER'S NAME AND ADDRESS:
ciTY: STATE: TELEPHONE:

CONTENTS OF SHIPPING CARTON

1 - Tractor (with 20 inch deck)

1 - Operatar's Manual

1 - Repair Parts Manual

Engine Manual

Stanring Wheel (with roll pin partially installed}
Seat

Chute Deflector

- 5/t - 18 x 1% inch Hax Head Bolt

- *ng-18 inch Lock Nuts

Battery

Bag of Azsermbly Parts Contalning:

« Ot Drain Trough

- Battery Hold-Down Bracket

- Ballety Hold-Down Rod

1 - Bag af Battery Hold-Down Paris Containing:
2 -« 9 inch Flatwasher

2 -~ *"?7ea inch Split Lockwashiey

2 - /s - 20 inch Hex Nut

: v F o

ek @b ok

-
5 I TS B B S I S )

1 - Bag of Battery Cabls Installation Parts Contalning:

2 ~ 14 =20 x 5/a Inch Hex Head Screws

2 - 173~ 20 inch Keps, Nuts (star washer aitached)
1 - Bag of Seat Mounting Parta Containing:

4 - 3018 - 18 x Y4 inch Hex Head Scraws

4 - Jesainch Split Lockwashers

4 - "z2inch Flatwashers

TOOLS REQUIRED FOR ASSEMBLY

1 - 7ne inch Wrench (or adjustable wrench}
1 - 1 Inch Wrench (or adjustable wrench)
1 = % ineh Wrench (or adjustable wranch)
1 - Hammer

Part No. 307920

HOW TQ MEASURE SCREW SIZE
(5716 » 1% INCH)

ovamererf| | | | l

A oancer A

This riding mower can ba dangerous If carelessly used.

Read your Owner's Manual tharatghly before operating
your riding mower.

Always wear safety glasses or aye shields while assem-
bling or aperating your riding momwar,

DO NOT carry passengers at any tima.

Keep your hands, Teel, hair and leose clothing away
from the dlscharge area, the underside of the mower
deck or any maving parts while the engine Is running.

DO NOT allow children or young teanagers to operate
or be near your riding mower while it is operating.

NOTICE

For packaging purposes, the knob may have been removed
fram the mower clutch lever and placed in the parts bag.
Plansa serew tha knab onte the mowaer clutch levar and
tghten it securely.,

For packaging putpeses, the battery may have been
installed on your unit. The batlery must be removed from
your machine to be serviced. See the Battery Removat
paragraph in your Operator's Manual for removal instruc-
tions,




12/87/2085 15:28 ANNE CAMPBELL PAGE B4/12
Jum 02 03 10:37a  Murray, Inc. p.5
. REPAIR PARTS =

36" RIDING MOWER MODEL 3560-0380

HAtor ta
Fage 6
Koy No. 27

Note: Always use otlginal éq uipméni pérts_ : 3D
Uso of service/taplacameant parts other than the
otiginal aquipment parts may void your warranty.

Refer to
Page 6
_Kay Na. 15

Al unnumbered items are.
Interchangeable with the
opposite side.

4

Part No, 207630

o —_—



12/87/20865 15:28

Jun 02 03 10:38a

Murray, Inc.

ANNE CAMPBELL

36" RIDING MOWER MODEL. 3560-0380

Always give the following information when ordating rapair parts:
1. The PART NUMBER;

2. Tha PART NAME;

3. The QUANTITY DESIHED;
4. Tha MODEL NUMBER (As shown on Model Plate).

Send Rr

To tel

our part orders per the Instructions on the front paga,
if a part Is the right or laft handed one, stand behind your mawer.

PAGE 85/12

Do not use the key numbers when ordering repair parts, always usa the part numhers.

All replacemant parts will be supplied in cutrent production colars ar in & neutral color.

A handling tee is applicable 10 small parts wrders,

p.G

Key Key
No.| PartNa.| Daescription No.| Part No.| Description
1 301257 Steering Whee! 44 1448 Locknut, Hex Hd, 5/16 ~ 18 Thd.
2 458378 Spring Pin 45 87478 Extonsion Spring
3 304033 FFoot Pad, L.H. 46 300302 | Scmw, Plastite #10
4 394632 | FootPad, R.B. 47 302445 | Tube, Plastic, Shift Lever
[ 44008 Staoring Shaft 4R an7732 Naeal, Center Lens
6 120593 Flatwashar 48 304245 Steering Sector
7 454656 | Dawe! Pin 50 302%22 | Grill
f 44000 | Stearing Pinion 81 44011 Shouldsr Bolt
9 54902 Bearing, Steering (Upper & Laower) 52 302600 Brake Clutch Padal Shaft
10 577968 1 Screw, #6 CR Recess 53 50562 [ Spring, Clutch Pedal
11 30482 | Retaining Ring 54 302603 | Padal Assambly
12 36625 E-Ring 55 121222 Cotter Pin, 3/32 x 3/4
13 305845 | Hood 56 20864 | Retaining Ring
14 56676 | Shoulder Boft 57 53979 | Rubbar Brake Pedal Pad
15 304979 Raflector, Dacal 58 43880 Llutch Rod
18 3057186 Hoadlamp Lans a9 302283 | Shift Lever
17 301452 | Decal, Heat Reflector 50 55024 | Retainer 3"
18 39472 | Tire & Rim B1 304438 | Shift Knob
19 24167 | Vaive Stem 82 302502 Rubber Pads Under Hood
20 642 Washar 63 307278 Suppeort, Dash Hood
21 40394 Hub Cap B4 3080038 Fender
22 53609 Frant Axje 65 301104 Decal, Shift Caution
23 54888 | Wira Retainer 68 302601 Spacet
24 SR5AG 8pindle Bearing &7 87642 Tia Bracket, Hood
25 48847 Spindle, L.H. 68 A5058 Scraw, Taptite #10 » 24 x 1/2 1n,
28 120565 Nut, Hex, 3/8 - 24 Thd. 69 301542 Seraw, #10-24 % 1 In.
27 120282 | Lockwashar, Split 3/8 In. 70 497316 | Nut, Hex #10 - 24 Thd.
28 1499 | Nut, Hex Lock 3/8 - 16 71 302610 | Bracket, Switch
29 302691 Tie Rod 72 300220 | Switch, Brake-Clutch Pedal
20 122145 Serew, Hox Lock A/8 . 16 x 1 - 1/4 [n. 73 208346 Secrew, Taptite 1/4 - 20 % 1/2 In.
31 38573 Serew, 3/8 -24x 1 In,
3z 302689 | DragLink
a3 122201 Screw, Hex Hd, 3/8 - 16 x 2 - /4 In.
34 274654 | Locknut, Hex Md, 1/4 - 20 Thd.
35 307073 | - Hanger Bracket
86 48846 | Spindle, R.H.
37 56362 | Front Axle Support Bracket
] 2483 | Spring Washer
38 50720 Shoulder Bolt, Hex Hd 1/2 - 20 x 2 - 7/8
40 305535 | Grill Bracket, L.H.
41 205538 | Girill Bracket, R.H.
42 56030 gzﬁnw, Hex Hd, Flange Lock 5/16 - 18 %
n.
A3 55273 | Nut, Hex Flange Lock 5/16 - 18 Thd.

(*) Standard Hardwara Itams - May Be Purchased Locally
{~) Contact Engine Manufacturer's authorized service dealer (See Engine Manual) for paris and warranty.

(») Contact Tecumsah/Paerless autharized service dealer for paris and warranty

Part No_ 307530

(2]



12/07/2805 15:28
Jun 02 03 10:38a

ANNE CAMPBELL PAGE B6/12
Murras, Inc. p.7

-

REPAIR PARTS

36" RIDING MOWER MODEL 3560-0380

Al unnumbared ltems
are interchangeable
with thie opposite slde,

2 Note: Always use

~ otiginal equipment

, -parts, Useof servico/
voplacement parts othet
than the original

aguipment parts may

vold your warranty.

ALL UNNUMBERED
ITEMS ARE INTERCHANGABL|

B 41—
WITH OFPOSI(TE SIDE iy

Part Na. 307930




12/87/2005 15:28
Jun 02 03 10:38a

Murrad, Inc.

ANNE CAMPBELL

36" RIDING MOWER MODEL 3560-0380

PAGE 87/12
p.8

Key Key
No. Part No. Descriplivn No. Fart No. Description
1 304314 | Seat 51 43964 Guide Suppart
2 205287 Saat Plate 52 201258 Mowar Deck Guide
3 8525 | Console, Rear Cover 53 122017 | Screw, Hex Hd, 5716 - 18 Thd.
4 120228 Screw, 5/16 - 18 % 5/8 In. 54 4461363 Flatwasher
5 1498 Locknut, Hex 5/16 - 18 Thd, 55 271184 Nut, Keps 5/16- 18 Thd,
& 20507 | Shoulder Balt 56 54728 | Brake Rod Bracket
7 25410 | Spring, Brake Return 57 56568 | Stabilizer Bracket
g 995346 Serew, 1/4 -20 x 1/2 In. 58 202745 Pulley
5] 120383 Washer, Flat 58 22053 Rataining Hing
10 120638 | Lockwashar, 5/16 In. 60 3021 | Woodruif Key
11 122007 Screw, 5716 - 18 x 874 In. 81 1800&9 Scraw, Hex He, 516 - 18 x 241/4 In.
12 300508 Knal, Round Black 62 302723 Dash, Ingert L.H.
13 7707 | Axle Bracket 63 302724 | Dash, Insert R.H.
14 305434 | Dash Board 84 35498 | Screw, Hax Tap[ 5/16- 18 x 3/4 In.
15 50988 | Gas Cap 65 9628 ey, Squara , 316 x2-1/21n.
16 303159 ¢ Thratile Contral 68 41104 Tire & Rim
17 271166 Nut, Kaps No. 10 - 24 Thd. 67 842 Washer
18 48050 Scraw, 1/4 - 10 Thd. 8/4 In. a8 42185 Washer
19 302579 | Gas Tank g9 36625 | E-Ring
20 41008 | Clamp, GasLine 70 40294 | Hub Cap
21 47152 Qse Line 71 170063 Ecraw, Hex Hd, 518 - 18 x 312 In.
a2 306528 Cansole 72 55535 Bulkhead, Consale
23 ~Englns 73 302257 | Battery
24 Q774 Bracket, Gas Tank Top 74 402734 Batery Rod
25 1499 | Lacknut, 3/8 - 18 Thd. 75 568€0 | Battery, Hold Down Rod
26 41528 Nut, Hex Jam 3/8 - 16 Thd., 78 1341 Spring Clamp
ar 12543 Frame 77 56220 Seat Spring
28 271190 Nut, Keps 3/8 - 16 Thd. 748 4107 Washer
29 50653 | DBelt Guida 79 302099 | Seat Spring Gaver
30 138480 | Star Washer a0 274517 | Washer
31 159943 | Screw, #10-24 a1 55511 Ground Wire
32 498906 Bett, Drag Link Guide 82 120375 Nut, Hex Keps, 174 - 20 Thd. x 3/4 In,
33 45602 Flatwasher ga 120380 | Lockwasher, 1/4 Split
34 169585 Scrow, #8 - 32 x .38 84 120392 Flatwashar
35 50947 | Screw, Hex Tap 3/8-16 x1-1/41n. as 120854 | Screw, Hex Hd, 1/4 - 20 X 5/8 In.
a6 304330 Pulley Assembly, Engine 86 271172 Nut, Hex Keps, 1/4 - 20 Thd.
37 33200 Key 87 57569 Wire Retainar
23 120383 Lockwasher, Split Lock 7/8 In. aa B7480 Shift Bracket
kele) 123567 | Scraw, Hex Md, 716 -20x 1 In. 89 56255 | Seraw, Hex Hd, Nylan 124 - 28 x 3/4 In.
40 54885 | Pad, Top Gas Tank 20 57157 | Special Washer
A 49930 Scraw, Hax Hd, 3/8-16 x 7 - 1/21n. g1 137185 Mut, Hex Kaps, 1/4 - 20 In.
42 5A754 \-Belt a2 54767 Heat Shiald
49 303001 Idler Pulley 23 48708 Muffler Gasket
44 30659 Strap Balt Retainer 94 306367 | Muffler
45 1306 leler Arm Bracket o5 202968 | ATransaxle, 5 Spead, PS20
45 458492 Carriage Bolt =14} 274672 Screw, Hex Hd, 1/4. 20 x 68 In.
47 54715 | Brake Rod a7 51335 | Locknut, 1/4 - 20 Wide Flange
48 41890 | Shoulder Balt 93 307930 | Repair Parts Manual {Not lllustrated)
10 ARR7E Spring, Main Drive a4 307127 | Operator's Manual (Not MNustrated)
50 1284858 Star Washer 100 120622 Nut, #8 - 32

{*) Contact Tecumseh/Peetloss authorized service dealer for

parts and warranty.

{~) Centgact engina manufacturer's authorized servica dmzlar

{ses enging manual) for parts and warranty.

Part No, 407930



12/87/2005 15:28 ANNE CAMPBELL PAGE ©9/12
Jun 02 03 10:39a Murrad, Inc. g p.10
I_ ' REFAIR FPARTS
36" RIDING MOWER MODEL 3560-0380

NOTE: ALWAYS USE ORIGINAL - 17 !
EQUIPMENT PARTS. llsn of arv-
1 2 ice/replacement parts other than ’g 23 ~
ﬁ" g original oquipment parts may vold 18

;, & yaur warranty.

ALLUNNUMBEBED
ITEM%AHEINTERCEAEGABLE 72

ITH OFPOSITE S{DE

Para Mo, SOTONQ



1
ol

12/87/2885 15:28 ANNE CAMPBELL PAGE 18/12
Jun 02 03 10:39a Murray, Inc. Gl p-11
36" RIDING MOWER MODEL 3560-0380
Kay Key
No, | Part No, | Description No.| PartNo.| Description
1 47816 Pull Pin 41 55724 | Pin, Pivot
2 56180 | Hairpin Coltar 42 308701 V-Belt
a3 40059 | Bar Hitch 43 56424 | Quill Asgy, {Incl. Nos. 44 - 52)
4 43058 Lock Bracket 44 1282 Lacknet, Flange, 7/16-20 Thel.
L] 1498 Lacknut, 5716 - 18 Thd. 48 56365 Flatwasher
6 1488 | Locknut, 3/8-165 Thd. 46 56390 | Puliey
7 50613 Pivat Bracket 47 51449 | Spacer
8 120918 | *Screw Hex Hd. 3/8-~16x 1 1/2 In. 48 40562 | Boaring
g 120228 | *Screw, Hex Hd, 5r16-18 x 5/8 In. 49 50818 Spacer, Tuba
10 57588 | Wire Assembly 850 55547 | Quill
11 57444 Wite Tie 81 50616 Dzt Shisld
12 57476 | Switch, Lockaut 52 56425 | Saddle & Shaft Assy.
13 206898 | Bracket 53 307549 | Cover, Pullay L.H.
14 44E3E3 Waaher s4 ARALP Necal, Caution
15 87514 Bracket , ldlar Arm 55 122017 | *Screw, Hex Hd. 5/16-18x 1 In.
16 47516 | Shaulder Bolt 56 50654 | Screw, Hex Wa Tap, 5716-18 x 7/8 in.
17 122168 | *Secraw, Hex Hd 2R - 16 x 1 59/4 In. 57 55655 | Baffle |.H.
18 303028 | Pulley Idier &8 30573 | Screw, Hex Hd, 3/8-24x 1 In,
19 7354 | Belt, Retainer 59 2483 Spfring Weasher
20 RR410 Spring &0 56821 Blade 18 In.
21 41601 Rivet, Bralke Pad 81 300841 Lift Cabla
22 a06973 | Brake Pad 62 0405 | Clavie, Liit Cable
23 1289 | Shoulder Bolt 63 1204872 § *Nut, Square, 1/4-20 Thd,
24 52836 | Spriny, Clulch Levar 64 | . 56180 | Hairpin Golter
25 46563 Shoulder Balt 85 29522 | Pin, Clevis
26 120892 | *Flatwasher 8/32 In. 88 20280 | Hand Grip
27 53056 Idler Arm &7 307050 Height Adjust Lever
28 1502 Lacknut, 1/4-20 Thd. 1) 120698 | *Screw, Hex Hd. 516 -18x21/41n.
28 46478 | Grip, Clutch Laver 69 53246 | Spring
30 305383 Glutch Lever 70 519865 Support, Pivet Tubs
31 46561 Spring, Clutch lever 71 52613 Pivot Tube Assembly
32 853247 | Quadrant 72 23763 Wheal Axle
o5 53697 Push Nut 73 52584 Whoaol, Doek
34 9089 Mower Deck 74 120123 | *Cotter Pin, 1/8%x 1 1/41n,
35 8901 Dacal, Haight Adjust 75 50893 | Chute Extension
A8 307548 Caver, Pulley Ft.H. 76 896425 Flatwasher
a7 122007 | Screw, Hex Hd. 5716 - 18 % 3/4 In. 77 4458353 | Washer
38 908418 | * Fiatwasher, 3/8 In. 78 120834 | Screw, 5/16-1Bx 1/2
a9 48876 Lift Support Plate 79 [0NALE Secraw, Washer, Tap 5
40 20884 | “E"Ring

{") Standard Hardware ltems May Be Purchased Locally

Part No, 307230



12/87/2805 15:28
Jun 02 03 10:39a Murray, Inc.

ANNE CAMPBELL PAGE 11/12

p.12

REPAIR PARTS

36" RIDING MOWER MODEL 3560-0380

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS.
Use of service/replacement parts other than original aquip-
ment parts may vaid vour warranty.

Wiring Diagram
We reccommend that unless yotut are fully quaiified 1o
make repairs ¢n the elecirical syster oh this unit, you
take it to a competent repairman for sush work or adjust:
ments. If the wiring is incorrectly hooked up, the engine
electrical system can be damaged.

ALL UNNUMBERED
TTEMS ARE INTERCHANGABLE
WITH OPPOSITE SIDE

Key Key

No.| Part No.| Rescription No. Part No,| Description
1 57547 | Seat Swilch 19 138557 Lockwasher {Ignition Switch Part}
2 302031 Fuse, 15 amp 20 300687 | Switeh, Ignition & Lights
3 271166 | Nut, Hex Keps, No. 10-24 Thd. 21 41482 Press Clip
4 300220 Brake-Clutch Switch 22 57476 Deck Switch
5 57588 | Deck Hamess 23 57444 | Wire Tia
6 308064 | Headlight Harmess 24 55511 Ground Wire
7 52572 Headlight Bulb 25 180505 Sciaw, Fan Hd, 14 - 20 x 358 In,
8 54888 | Wire Retainer 26 159943 Scraw, #10 - 24 % 5/8 In.
9 §3716 Solenoid

10 1877435 Seraw, lex Hd, 1/4 - 20 x 3/ In,

11 1502 Nut, 1/4 « 20 Thd,

12 120368 Nut, §/16 - 24 Thd.

1a 138485 Waghor, Shakoproof

14 271172 | Nut, Kepsa 1/4 - 20 Thd,

15 39463 | Ammeter Gauge

16 §7643 Wire Harness

17 300826 | Kay, lgnition Switch

18 48140 | Nut, (Ignition Switch Part)

10

Par No. 307530



12/87/2005 15:28
Jun 02 03 10:39a

Murray, Inc.

ANNE CAMPBELL

PAGE 12/12
p.13

ACCESSORIES

Contact the dealer where your tractor was purchashed for the available accessories. If
you are unable to contact the dealer, write to the addess on the front cover of this

manual.

42" SNOW & GRADER BLADE

Rugged, heavy gauge steel blade. Spring laaderd blade
glides over uneven surfaces. Can be adjusted from seat
far straight position, or 35 degrees left or right. Locks in
raised position for traveling. Whee! and tire shaine are
recommended,

TIRE CHAINS

Tire chaine for added traction are availabla. Specify tire
size when ordering.

Part Np. 307830

TWO STAGE SNOW THROWER

A poweriul two stage snow thrower with a 1/4 inch sec-
ond stage impeller capable af moving more than 70
tons of snow per hour and throwing it agcurately in any
diregtion you choose. Driver controlled discharge chute
turns 2 160 degree arc. Whesl weights and lire ¢hains
are recommended.

LAWN SWEEPER

Features extra heavy duty wheole and heavy duty bas-
kat., Basket is water, shrink and mildew proof with 6
bushel capacity. Dump release and height adjusier can
both be operaled from the tracior seat.

A



